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ACCREDITED

s, N
/”/u I \\\‘\ TESTING LABORATORY
N. AT-1297.01

TEST REPORT: 4790866004.1

APPLICANT

Name: Pineapple Contracts Unlimited

Address: Westmead
Aylesford, ME20 6XJ
United Kingdom

Product:  ANSI/BIFMA X5.5 - RYNO Activity

/ Dining table
DATE
Samplein: 28/7/2023 (dd/mmlyyyy)
Tests start: 9/1/2024 (dd/mmfiyyyy)
Tests end: 15/1/2024 (dd/mmlyyyy)
Report issue: 16/1/2024 (dd/mmlyyyy)
OVERALL DIMENSIONS:
Measured: Depth: 1220 mm; Height: 790 mm;
Width: 1220 mm; Weight: 99,3 kg;
Nominal: Depth: ND; Height: ND;
Width: ND; Weight: ND;
Sample number 6112581 Order Number: 14817788
REFERENCE STANDARD

ANSI/BIFMA X5.5:2014 Desk/Table Products - Tests.
NOTE: clauses considered as not applicable to the product are not listed in this report.

Sample defects before the test: NO VISIBLE DEFECTS

Tests have been performed at a temperature of 21 £ 6 °C

The tests have been performed on 1 sample as requested by the customer

The sample has been assembled according to the assembly instructions provided by the customer
The sample is classified as Category: | (Tables with surfaces greater than 610 mm in height and have a
total work surface area greater than 0.46 m2)

Technician Laboratory Manager
Rodolfo Sala Matteo Longoni

Note: any copy, even partial, of this report, and any change or alteration to it are strictly forbidden.
The test results listed in this report are relevant only for the tested sample. Sampling performed by the customer.
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“
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/”/u I \\\‘\ TESTING LABORATORY
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TEST REPORT: 4790866004.1

Issued on:: 16/1/2024

Stability Under Vertical Load Test ANSI/BIFMA X5.5:2014 Par. 4.3

25 mm (1in.)

25 mm (1in.) ’I

-~ TOP VIEW TOP VIEW

PLACE IN LEAST STABLE
POSITION ANYWHERE ALONG
PERIMETER (Note: FOR TABLES
‘GREATER THAN 1,829 mm (72in.)
IN LENGTH, PLACE TWO LOADS

PLACE IN LEAST

STABLE 1
POSITION

ANYWHERE

D

PER4.32 “ \\/
e Sl T 7
178 mm EXAMPLES OF HOW TO CENTER
(7in.) THE LOADS
305_mm
| “/ ||| PELEN DISK ||/ '“ | “_ (12in.)
57 ke
(12516 (15275'(\%.) )
SIDE VIEW SIDE VIEW
Height from the floor: 790 mm
Distance of the load disk (305 mm diameter) center from the table edge: 178 mm
Vertical load (kg) Rating
57 P
Note: Test performed on sample as 2" test on this sample.
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TESTING LABORATORY
N. AT-1297.01

TEST REPORT: 4790866004.1

Issued on:: 16/1/2024

Concentrated Functional Load Test ANSI/BIFMA X5.5:2014 Par. 5.2

EXTENDIBLE CONCENTRATED 305 mm (12 in.) DISK - -
ELEMENTS LOADED LOAD 11 178 mm A HH
AND EXTENDED  ——\ _\ /_ (7in.) —
25 mm < - A &
— (in.) —_ [ N 'A
914 mm 7L
— (36 in.)
S — \ 178 mm —)
\jl\ (7in.)
L R
Height from the floor: 790 mm
Distance of the load disk (305 mm diameter) center from the table edge: 178 mm
Length of sample: 1220 mm
Total load Load Concentrated Time of test Force required to extract the Ratin
applied (kg) (kg) (minutes) extendible elements (N) 9
91 91 60 - P
Note: Test performed on sample as 3 test on this sample.
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TESTING LABORATORY

N. AT-1297.01

TEST REPORT: 4790866004.1 Issued on:: 16/1/2024

Distributed Functional Load Test ANSI/BIFMA X5.5:2014 Par. 5.3

DISTRIBUTED LOAD

—_———
p—t

e e

Height from the floor: 790 mm
Perimeter of sample: (1220 + 1220) x 2 = 4880 mm
Distance of centerline of load from the edge: 203 mm

—4 T centerline

S A

%_7 1

203 mm (8 in.)
\ I
— I~

I —

\\ ~

! — \\‘\\

~
ExTENDIBLE |/ IJ:I
MEMBERS LOADED

AND EXTENDED

Load applied Time of test Force required to extract the extendible elements Ratin
(kg) (minutes) (N) 9
132
(0.027 kg/mm) 60 ] P
Note: The load is determined according table 1.
Test performed on sample as 4" test on this sample.
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B ISO/IEC 17025 syl

TESTING LABORATORY
N. AT-1297.01

TEST REPORT: 4790866004.1

Issued on:: 16/1/2024

Concentrated Proof Load Test ANSI/BIFMA X5.5:2014 Par. 5.4

EXTENDIBLE CONCENTRATED 305 mm (12 in.) DISK H H
ELEMENTS LOADED LOAD + 178 mm A i
AND EXTENDED  ——\ _\ /_ (7in.) ]
S~ \ >~ : ]
= ¥ i
25 U“n ~ * = N\, A
— (1in.) A
914 mm L
— (36 in.)
S _ \ 178 mm —»
\:I\ (7in.)
L fa
Height from the floor: 790 mm
Distance of the load from the edge: 25 mm
Length of sample: 1220 mm
The concentrated load was applied: 25 mm from the edge
Total load Load Concentrated Time of test Force required to extract the Ratin
applied (kg) (kg) (minutes) extendible elements (N) 9
136 136 15 - P
Note: The load is determined according table 1.
Test performed on sample as 5" test on this sample.
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TESTING LABORATORY

TEST REPORT: 4790866004.1

N. AT-1297.01

Issued on:: 16/1/2024

Distributed Pr

oof Load Test ANSI/BIFMA X5.5:2014 Par. 5.5

DISTRIBUTED LOAD

_—_—
S—

S SS e,
centeriine
of load

Height from the floor: 790 mm
Perimeter of sample: (1220 + 1220) x 2 = 4880 mm
Distance of centerline of load from the edge: 203 mm

% —~1
203 mm (8 in.)

I~ I

\ ~

— \
™~
EXTENDBLE |/ |:I:[
L | MEMBERS LOADED

AND EXTENDED

Load applied Time of test Force required to extract the extendible elements Ratin
(kg) (minutes) (N) 9
184
(0.041 kg/mm) 15 - P
Note: The load is determined according table 1.
Test performed on sample as 6% test on this sample.
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TEST REPORT: 4790866004.1 Issued on:: 16/1/2024

Top Load Ease Cycle Test ANSI/BIFMA X5.5:2014 Par. 6

406 mm (16in.)
DIAMETER
BAG (SEE
APPENDIX A)

91 kg
(200 1b.)
25 mm (1in.)

I

U=

L L
Height from the floor: 790 mm (fixed height)
Depth of the top: 1220 mm

Distance between the bag and the edge: 25 mm

\é\f'gor}tttehsf Total load N° Frequency cycles Force required to extract Ratin
g(kg) applied (kg) | cycles (cycles/minute) the extendible elements (N) 9
91 91 10.000 10 - P
Note: Test performed on sample as 15t test on this sample.

Test performed on sample as 15t test on this sample.
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TEST REPORT: 4790866004.1 Issued on:: 16/1/2024

Desk/Table Unit Drop Test ANSI/BIFMA X5.5:2014 Par. 7

DROP HEIGHT
PER TABLE 3

Length.of sample: 1220 mm
Weight of sample: 99,3 kg;

Weight of sample Drop height N° Force required to extract the extendible Rating
(k@) (mm) cycle elements (N)

<45 180 1+1 - NA

45 - 90 120 1+1 - NA

>90-136 60 1+1 - NA

> 136 - - - NA

Note: test is not applicable if length < 1829 mm
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Leg Strength Test ANSI/BIFMA X5.5:2014 Par. 8

HORIZONTAL
=)

GLIDE
ASSEMBLY

FUNCTIONAL
LOADING
REF-§83a

=] 2 e 100 z0NE
=] FOR FUNCTIONAL
5 rorcearrucation

\ VERTICAL
CENTER

COLUMN

25mm (10in)
ZONE FOR

PROOF FORCE

APPLICATION

PLACE TABLE ON
ITS TOP DURING
TESTING

ooy 7 \ asSEmsLY

AW ) | \
‘\/ FUNCTIONAL [ 1
LoROS .
= : 25mm (1.00.)
& FEF s = 20NE FOR
= = FUNCTIONAL
> aeRCICATON
FUNCTIONAL 2mm{10in) PROOF
AND PROGF ZONE FOR LOADING
LOADINGS PROOF FORCE
APPLICATION

A
== F 8 jae—8 8 —2
A
Sutzce 1 Surtme2
Stared
Sugport
B B .
B B
b =
U
A
B A
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N. AT-1297.01

TEST REPORT: 4790866004.1 Issued on:: 16/1/2024

Distance of the load point measured from the top of the leg: 25 mm

Functional Test Procedure ANSI/BIFMA X5.5:2014 Par. 8.3

Force
applied quce
. Force Force Force Force required to
Weight : (Af) . ) .
Category (kg) calculation | calculated (max calculation | applied | extractthe |Rating
9 formula (Af) | (Af) (N) 445 N') formula (Bf) | (Bf) (N) | extendible
elements (N)
(N)
0,5 x
I 99,3 (Weight) x 708.57 445 0.5 x Ar 354.285 - P
9.8 +222
0,5x
i/ m 1 (Weight) x 1 1 0.5 x Ar // // //
9.8 +44
Note: Test performed on sample as 7™ test on this sample.

Proof Test ANSI/BIFMA X5.5:2014 Par. 8.5
Force
: Force
. Force? Force applied Force_ Force required to
Category Weight | calculation calculated (Ap) calculation applied | extract the |Rating
(kg) formula (max. formula .
(Ap) (N) (Bp) (N) | extendible
(Ap) 668 N) (Bp)
elements (N)
(N)
1.5x[0.5x
I 99,3 (Weight) x 1062.855 668 0.5x Ap 532.42 - P
9.8 +222]
1.5x[0.5
in/m I (Weight) x 1 I 0.5x Ap // // //
9.8 +44]
Note:. Test performed on sample as 8™ test on this sample.
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TESTING LABORATORY
N. AT-1297.01

TEST REPORT: 4790866004.1 Issued on:: 16/1/2024

PASS, the sample MEETS the standard requirement.

FAIL, the sample DOES NOT MEET the standard requirement.

NON APPLICABILE, the requirement/test IS NOT APPLICABLE to the sample.
NOT REQUESTED, On Customer request the test is NOT PERFORMED.
General note (see details).

NOT DECLARED.

The rating of test CANNOT BE EXPRESSED, see details in test report

END OF TEST REPORT
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